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Sample Name: Metallized film for package (VMCPP)
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STATEMENT

This report is not valid without the Special Stamp For Testing And Inspection or signatures of the
conductor, the reviewer and the approver.

This report is not valid if altered.
This report can only be reproduced in whole and may not be partially reproduced.

This report of sample-delivery test is valid only for the conformity of the items of the receiving
samples. The client is responsible for its authenticity and integrity.

The client shall not use the test and inspection results for improper publicity.

If there is any objection concerning the report, please submit it in writing to this agency within 15 days
upon reception of the report. The overdue request will not be accepted.
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HiE:  (0531) 51758099

3. (0531) 51758099

http://www. sdqi. com. cn E-mail: sdzjyzgb@sdqi. com. cn
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FE kA4 R .5 AR (VMCPP) R Ky 25 31 B
Sample Metallized film for package (VMCPP) Test Kind Commission
== =7 T ) M2y —
e N R R IR 2 7] et
égﬁffi QINGZHOU MACRO SECCO Mi(ﬁﬁf% 705mmx25um
© PACKAGING MATERIALS CO., LTD. ode, Type
== 3 5 | =
o B M BB R R A e
M%ﬁ%mr a QINGZHOU MACRO SECCO ﬁg:g Oualif *f”: et
— PACKAGING MATERIALS CO., LTD. p uaTitied produe
L AR HED T 7 M T 2 # T 1 AR
KigrdE 309 [EiEdL " B
S g VAR 5] 7
ZAE AL North to 309 National Road, South of Xuda I/{eﬂizr?d /
Address of Client Road, Yidu Sub-district Office, Qingzhou Trailemark
City, Weifang City, Shandong Province,
P.R.CHINA
Sk / RN AT,
Sampling Location Client Zhang Jihai
Representative
EiH =T e H N/x Jjéﬁ
Sample Batch / Receipt Date 2023-04-28 L Mml |
FE MR 1% (50 ) 7 1700
Sample Quantity 1 roll (50m) Producing Date 2023-04-27 N —
FE SRR PEATIRZS HMILTE LT FEm LS /
Sample Description Good Appearance Batch No.
o B AS I PR 5% MR 23°C {BF%: 50%RH I8 AS I H H
Environment for Test Temperature: 23°C Humidity: 50%RH Test Date 2023030 2
& 6 6 1
Frde R 4 BB/T 0030-2019. GB/T 1037-2021
Test Standard
F5E A
Decision Standard BB/T 0030-2019
SA RARZE. Wb, BEER. BiERRE. SmBRMEERE. E&E (8L P i) | it
oS ker PSR K
Test Item Appearances, Dimensional deviation, Physical and erformance, Sensory requirements, Overall
migration, Potassium permanganate consumptio efal ( on Pb), Decoloring test
W= 2N
KR TIE i ZRE ST T H 4 BB/T 0030-2019 1 f{a‘%\\ 4 %
WAS VA VAVA = i
Test Conclusion According to BB/T 0030-2019 standard, thg/té8timg items of the sam@r qualified.
(fd or Testing And Inspection)
1. KRGS SHE LI =, f75 /7 FR2
HiE Cover page and inside front cover are incl "/" indicates no content in this item
Note 2. feRAS L LR TER T A R 30
Test Address: No.31000, Jingshi East Road, Jinan
Hife T W IR S 2
Approver : Reviewer s L /-/ R }\ Conductor ;ﬁ_ 1 }dd
HY Date: 2023-06-02 H3H Date: 2023-06-02 HIH Date:  2023-06-02
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No. Test Item Unit . Verdict
Requirement Test Result
. BB/T 0030-2019
151 e A P
S . : PR a%
! Appearances . According to item Satisfacto Pass
PP 5.1 of BB/T i
0030-2019 standard
o JE AR 2, % P
\% g 2 Thickness limit deviation / +10 +4
» N /\* Pass
5 5 A PR A 22 ok
3 Width limit deviation mm +2 +1 -
Pass
M?wjéﬁ 216 MD =35 73.7
o 14 DAL S MPa Gy
127710 Tensile strength Pass
——
I TD =25 32.9
WiEbRPRNLAE, (%) Y1 MD =280 47X 102
5 Nominal tensile / L
strain at break Pass
¥\ TD =380 5.4X10%
KRBT R &
6 AHETURILE o/(m? +24h) <2.0 1.09 i
Water vapor transmission Pass
PAREINE T, %
’ AR TR / £ . &
Adhesive force of aluminizing layer (indicated as Pass
the area of detached aluminizing layer)
WREREE, /0 &
8  EEERE, o / <25 1.91 |
Thickness of aluminizing layer Pass
REBICIEE, 9 =3
9 | BERIA, % / +15 +0.8, -0.9 N
Uniformity of aluminizing layer Pass
EIEHERE CEASEZ D | °C
Initial heat sealing temperature - L
10 (between untreated surfaces), °C / <145 126.7 Pass
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. Technical 244 .
No. Test Item Unit . Verdict
Requirement Test Result
s . BEFEIER, TRR. NEDE . .
BT, W FILHE, RIS R\ ey | e
11 ) / Normal luster, no foreign odor )
Sensory requirements, sensory . . Satisfactory Pass
or impurity, etc.
;(\
KL R T A AT TN\
. 5SLRRE N =2
12 REER, R ; No turbidity, precipitate or FFEER & =¥
Sensory requirements, soaking liquid foreign odor etc. sensory Satisfactory Pass ‘;/%\
deterioration in soaking liquids a4
of migration testing I H /
BEBE, 20%4FEE, 40°C, 10d & 3’
13 L@i . hLBE mg/dm? <10 <2.0 - A
Overall migration, 20% ethanol, 40 °C, 10d Pass
AR AT AEE, /K, 60°C, 2h N
14 Potassium permanganate consumption, water, mg/kg <10 <1.0 N
Pass
60 °C, 2h
H4EJE(LA Pb i), 4%LEE, 60°C, 2h N
15 Heavy metal (based on Pb), 4% acetic acid, mg/kg <1 <1 ;ass
60 °C, 2h
16 i €, R ) K ; 931 931 &
Decoloring test, refined corn oil Negative Negative Pass
17 it iR58, ToKLEE ; [ 1t [ 1t aitk
Decoloring test, anhydrous ethanol Negative Negative Pass
18 i ke, 2R y [ 1t [ 1 aitk
Decoloring test, soaking liquid Negative Negative Pass
1. BRI AL vk BN, S/V=6dm¥/1L; AR5 A ia i & iR B S Fe AR AR o 4L
Pre-treatment method: cell, S/V=6dm?/1L;The percentage concentration of solution refers to volume fraction.
2. WHlgAFR: WIS O 1-TIHIIREY.
. Resin name: Copolymer of propylene, ethylene and 1-butylene.
Tk | 3. BEBEIRGAM: 20%2Z8 (40°C, 10d) .
Note | Overall migration condition: 20% ethanol (40°C, 10d) .
4, KZEREL R AR RAGRM, AZEEL RO, WEE.
Water vapor transmission: the non-aluminized surface towards to low humidity side,water vapor transmission tester method ,water
method.
5. BERAE RISk BT AL A
The authenticity of the sample's information has been confirmed by the client.
NS
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